NEW ISSUE —FULL BOOK-ENTRY Ratings. See “Ratings’ herein

DAC Bond’

In the opinion of Bond Counsel, under existing law interest on the Series 2002-C Warrants (i) will be excluded from gross income for
federal income tax purposes if the County complies with all requirements of the Internal Revenue Code that must be satisfied subsequent to the
issuance of the Series 2002-C Warrants in order that interest thereon be and remain excluded from gross income, and (ii) will not be an itam of tax
preference for purposes of the federal alternative minimum tax on individuals and corporations. Bond Counsel is also of the opinion that under
existing law interest on the Series 2002-C Warrants will be exempt from State of Alabamaincome taxation. See"TAX STATUS" herein for further
[...]
the System. The System is managed by the County Environmenta Services Department under the daily
direction of the County's Environmental Services Director.

Environmental Services Department

The Environmental Services Department is organized into five divisions. Administration,
Maintenance and Construction, Wastewater Treatment Plants, Barton Lab/Industrial Pretreatment and
Solid Waste. The Environmental Services Department has atotal of 761 employees, all of whom are civil
service employees.

The Administration Division has the responsibility of providing direction to all phases of the
Department's operations. The Administration Division has 79 employees, including the engineering staff.
The duties include management of wastewater trestment plants, management of the capital construction
programs, issuance of impact connection permits, Sewer service ingpections, sewer availability
information, assessment sewers and review and approval of all proposed sewer construction plans.

The Maintenance and Construction Divison has the responsbility for performing sewer
maintenance activities, sewer construction inspection, and miscellaneous construction to support the
maintenance crews. The maintenance operations are staffed 24 hours per day, seven days per week. This
division has atota of 203 employees.



The Wastewater Treatment Plant Division has the responsibility for the operation and
maintenance of the wastewater treatment fecilities of the County. This divison has a total of 379
employees.

Barton Lab/Industrial Pretreatment Division has the responsibility for miscellaneous laboratory
analyses required by the Department, water quality monitoring activities, plant laboratory quality control
and industrial pretreatment sampling and surcharge activities. Thisdivision has atota of 33 employees.

Solid Waste Division is responsible for operating and maintaining the Department's two public
landfills, solid waste transfer facility and two wood waste facilities. Thisdivision isfunded entirely from
tipping fees, which revenues do not congtitute System Revenues. This divison has a total of 67
employees.

Jefferson County Wastewater Treatment Plantsand Sewer Lines

Village Creek Wastewater Treatment Plant. The Village Creek Plant is located in Pratt City.
The plant receives sewage flow from most of the downtown Birmingham area, including Southside, West
End, Avondale, Woodlawn, East Lake, Huffman, North Birmingham, Endey, Pratt City, Forestdale and
Hooper City. The Village Creek Plant has an average design capacity of 60 million gallons per day
("MGD"). The unit processes for treatment consist of screening removal with mechanical bar screens,
pre-aeration and grit removal, primary clarification, first stage activated sudge aeration, intermediate
clarification, second stage aeration for nitrification, final clarification, partial sand filtration, chlorination,
dechlorination and final effluent discharge into Village Creek. Sludge handling consists of thickeners,
anaerobic and aerobic digestion, mechanica dewatering by centrifuges. The dried solids are handled by
the biosolids operations described later. There are 82 employees at this plant which is staffed 24 hours
per day, seven days aweek. The plant is currently under design to expand the average capacity from 60
MGD to 120 MGD and provide pesk flow trestment to all wet weather flows.

Valley Creek Wastewater Treatment Plant. The Valey Creek Plant is located in West
Bessemer near the intersection of Johns Road and Powder Plant Road. The plant receives sewage flow
from the Central Park — Fairgrounds area, Fairfield, Midfield, Powderly, Roosevelt City, Brighton,
Lipscomb, Bessemer, Hueytown, Pleasant Grove, Dolomite, Garywood, Wylam and McCallaareas. The
Valey Creek Plant also receives al the flow from the Shades Valley basin including Irondale, Mountain
Brook, Homewood and portions of Birmingham south of Red Mountain. The Valey Creek Plant has an
average design capacity of 65 MGD. The unit processes for treatment consist of mechanical bar screens,
comminutors, pre-aeration and grit removal, primary clarification, first stage activated sludge aeration,
intermediate clarification, second stage aeration for nitrification, fina clarification, chlorination,
dechlorination and final effluent discharge to Valley Creek. Sudge handling consists of thickeners,
anaerobic digesters and sludge dewatering by belt filter presses. Dried solids are handled by the biosolids
operations. There are 72 employees at this plant, which is also staffed 24 hours per day, seven days a
week. The plant is currently under design to expand the average capacity to 85 MGD and provide peak
flow treatment to al wet weather flows.

FiveMile Creek Wastewater Treatment Plant. The Five Mile Creek Plant is located in Lower
Coalburg. The plant receives sewage flow from Tarrant City, Inglenook, Lewisburg, Roebuck, Center
Point, Grayson Valley, the southern end of Pinson Valley, Fultondale and southern Gardendale. The Five
Mile Creek Plant has an average design capacity of 20 MGD. The unit processes for treatment consist of
mechanical screens, flow equalization, pre-aeration and grit removal, primary clarification, step-aeration
activated sludge aeration, secondary clarification, chlorination and dechlorination, and final effluent
discharge to Five Mile Creek. Sludge handling consists of aerobic digestion, thickeners and sludge drying
beds. Dried solids are handled by the biosolids operations. There are 37 employees who operate the Five

59



Mile Creek Plant 24 hours per day, seven days aweek. The plant is currently under design to expand the
average capacity to 30 MGD and provide peak flow treatment to all wet weather flows.

Cahaba River Wastewater Treadment Plant. The Cahaba River Plant is located in Hoover just
downstream of the 65 bridge over the Cahaba River. The plant receives sewage flow from Hoover,
Bluff Park, Vestavia, Rocky Ridge, Acton Valley, Cahaba Heights and that portion of Riverchase which
is within Jefferson County. This plant has an average design capacity of 12 MGD. The unit process
consists of mechanical fine screens, pre-aeration and grit removal, peak flow holding basin, primary
clarification, first stage activated sludge aeration, intermediate clarification, second stage aeration for
nitrification, fina clarification, filtration, chlorination, dechlorination and final effluent discharge to the
Cahaba River. Sludge handling consists of aerobic digestion and sludge dewatering by belt filter presses.
Dried solids are handled by the biosolids operations. There are 39 employees at the Cahaba River Plant,
which is staffed 24 hours per day, seven days a week. The plant is currently under design to add
additional tertiary treatment components to meet new regulatory discharge requirements.

Turkey Creek Wastewater Treatment Plant. The Turkey Creek Plant is located in Pinson just
off The Narrows Road. The plant receives sewage flow from Pinson, the Sweeney Hollow Road area,
and northern Center Point. The Turkey Creek Plant has a design capacity of 4 MGD. The unit processes
for treatment consist of bar screens, comminutors, pre-agration and grit removal, equalization holding
basin, oxidation ditch extended aeration, secondary clarification, ultraviolet light radiation and final
effluent discharge cascade to Turkey Creek. Sludge handling consists of thickeners and sludge drying
beds. Dried solids are handled by the biosolids operations. There are 10 employees at this plant which is
staffed eight hours per day, seven days a week. The plant is currently under design for expansion to
accommodate growth within the service area of this plant.

Norman R. Skinner (Leeds) Wastewater Treatment Plant. The Leeds Plant is located in the
City of Leeds off Montevallo/Cahaba Valey Road. The plant receives sewage flow only from the City of
Leeds, including small parts of St. Clair and Shelby Counties. The Leeds Wastewater Treatment Plant
has a design capacity of 5 MGD. The unit processes for treatment consists of headworks grinders, grit
removal, peak flow holding facilities, oxidation ditch extended aeration, secondary clarification, sand
filtration, ultra-violet light radiation (disinfection) and final effluent discharge to the Little Cahaba River.
Sludge handling consists of aerobic digestion, thickening and sludge drying beds. Dried solids are
handled by the biosolids operations. There are 13 employees at this plant which is staffed 8 hours per
day, seven days a week.

Trussville Wastewater Treatment Plant. The Trussville Plant is located in the City of
Trussville behind City Hall. The plant currently receives flow from the City of Trussville and an area
along U. S. Highway 11 between Trussville and 1-459. The Trussville Plant, completed in July 1998, has
a design capacity of 4.5 MGD. The unit processes for treatment consist of grit removal, oxidation ditch
extended aeration, secondary clarification, sandfiltration, ultra-violet light radiation (disinfection) and
final effluent discharge to the Cahaba River. Sudge handling consists of sludge drying beds. Dried
solids are handled by the biosolids operations. There are 13 employees at this plant which is staffed eight
hours per day, seven days a week.

Warrior Wastewater Treatment Plant. The Warrior Plant is located to the west of Warrior on
Blackburn Drive and serves the City of Warrior. The plant has an average design capacity of 100,000
gallons per day. The unit processes for treatment consist of headworks grinders, extended aeration, final
clarification, ultra-violet light radiation and final discharge into Cane Creek. The Warrior Plant is staffed
for eight hours per day, five days per week with 2 employees. The plant is currently under design for
expansion to accommodate growth in the service area.



Prudes Creek Wastewater Treatment Plant. The Prudes Creek Plant serves the Cities of
Graysville and Adamsville. The Plant has an average design capacity of 600,000 gallons per day. The
unit processes for treatment consist of headworks grinders, extended aeration, final clarifiers, ultra-violet
light radiation and final effluent discharge into Fivemile Creek. The Prudes Creek Plant is staffed eight
hours per day, five days per week with 2 employees. The plant is currently under design to provide
additional peak flow treatment to all wet weather flows.

Pump Stations. The County Commission currently operates numerous pumping stations
throughout the County. These stations operate automatically for the most part and they are not
permanently staffed. This operation is staffed with 52 employees which comprise severa crews who
monitor and maintain these pumping stations on a daily basis.

Sewer Plant Maintenance Shops. The County Commission has electrica, electronic and
mechanica maintenance shops at the Village Creek, Valey Creek and Five Mile Creek Plants with atotal
of 38 employees. The shops perform maintenance activities at al of the WWTPs.

Biosolids (Sludge) Beneficial Reuse Operations. This operation provides the staffing (19
employees) and trucking operations to haul and apply al dried sludge (biosolids) onto land which has
been stripped for cod in the past as part of a beneficial reuse and land reclamation effort by the County
Commission. This program has received regional and national recognition by the EPA.

Billing, Callection and Rate Making Authority

The majority of the sewer customers in the County are served by the Birmingham Water Works
Board system or another city-owned water system. Sewer customers served by the Birmingham Water
Works Board and Bessemer are billed for sewer service on their monthly water bills. The remaining
sewer customers are billed by and pay directly to the County. Some industrial and/or commercial users
are subject to a surcharge based on the drength of their waste. This surcharge is administered by the
County.

Pursuant to the County Sewer Amendment, the governing body of the County has sole authority
to set sewer rates and charges in the County and to provide for the collection, payment and enforcement
thereof. In 1984, the Alabama Supreme Court confirmed the County's authority to set rates for sewer
sarvice, and held uncongtitutional an attempt by the Alabama Legidature to limit that authority. Since the
County rate making authority is constitutionally granted, it can only be changed by further constitutional
amendment.

The Commission has adopted an amended ordinance that provides for an automatic adjustment in
the rates and charges for services furnished by the System, effective each January 1, in order to comply
with the Rate Covenant. See "DEBT SERVICE REQUIREMENTS AND COVERAGE - Automatic
Rate Adjustment Ordinance". The provisions of such ordinance do not limit or restrict the power and
authority of the Commission to modify rates and charges in addition to the automatic rate increases
resulting from the application of such ordinance.

Rates and Charges

On January 1, 2002, the effective charge for sewer service in the County became $3.53 per 100
cubic feet of water consumed, an increase from the rate of $3.01 which had become effective on April 1,
2001. A 15% consumption alowance is permitted for residential customers (other than customers who
also have private meters) for water not returned to the System. In addition, the County charges asystem
development charge of $100.00 for each new plumbing fixture added to the System.

61



Shown below is a chart reflecting the rates and charges for sewer service in effect since
January 1, 1994.

Average Average
Per 100 Residentia Comparétive
Rate Increase Date Cubic Feet Bill* Rates’
January 1, 2002 $3.53 $30.01 NA
April 1, 2001 3.01 25.59 NA
January 1, 2001 2.74 23.29 $21.80
January 1, 2000 248 21.08 NA
March 1, 1999 220 18.70 18.70
January 1, 1999 1.96 16.66 18.70
January 1, 1998 1.88 15.98 17.88
February 1, 1997 1.78 15.13 17.57
January 1, 1996 173 14.71 17.27
June 1, 1995 158 1343 16.97
January 1, 1994 144 12.24 16.60

The typical monthly residential consumption is 1000 cubic feet. The typical residential customer does not have a
special sewer meter. These typical customers receive a 15% consumption discount for water used that does not enter
the sewer system.

2Sources: Raftelis Environmental Consulting Group, Inc., Raftelis Environmental Consulting Group 1996, 1998 and 2000
Water and Wastewater Rate Survey, Charlotte, N.C.; and Ernst & Young, 1994 Rate Survey.

The County expects that a significant increase in sewer rates will result under the County's
automatic rate adjustment ordinance in order to pay the required debt ®rvice on the Series 2002-B
Warrants, which were issued by the County on September 30, 2002. See "CAPITAL IMPROVEMENT
PROGRAM — Revenue Forecast”. If and to the extent the County must incur additional indebtedness to
pay for the County's ongoing capita improvement program, the County expects that sewer rates will have
to beincreased in order to pay debt service on any such additional borrowings.

Listed below is a comparison of residential sewer service charges per 1,000 cubic feet in other
Southeastern cities. The charges listed in this chart are based on rates in effect at various points during

caendar year 2001. Other than the charges referable to the County, the following charges have been
extracted from arate study conducted by Raftelis Environmental Consulting Group.

[Remainder of Page Left Intentionally Blank]

62



Residential Sewer Charge Comparisons
Per 1000 Cubic Feet of Water Metered

Charleston SC $42.16
Richmond, VA 33.45
Asheville, NC 33.00
Jacksonville, FL 32.40
Austin, TX 31.69
Tampa, FL 3149
Knoxville, TN 29.66
Greenville, SC 27.96
Greenville, NC 26.96
Jefferson Co., AL 25.59
Spartanburg, SC 24.95
High Point, NC 23.60
Ddlas, TX 23.59
Baton Rouge, LA 2294
Mobile, AL 22.89
Miami, FL 2212
All Systems 21.80
Charlotte, NC 21.55
Cleveland, OH 21.10
Augusta, GA 20.16
Tulsa, OK 18.95
Greensboro, NC 18.00
Anniston, AL 11.70
Memphis, TN 4.39

Note: The information shown is for calendar year 2001. Jefferson County's average residential sewer charge for calendar year